



LOAD TEST REPORT EN 926-1:2006

The model describe hereafter is in conformity with the load and shock tests carried out by:

Air Turquoise SA, official test laboratory of Switzerland

Manufacturer:	Gin Gliders
Model:	Yak
Type:	
Maximum weight in flight:	102 kg

SHOCK TEST 800 daN

The model had no appearances damage to question whether it's airworthiness.

MECHANICAL RESISTANCE TEST

The model had been tested to 8G of it's total weight in flight during 3 seconds.

Payerne, August 28th, 2009
Air Turquoise,


Randi Eriksen

